CHAPTER 7

Capital Facilities Element

OF THE COMPREHENSIVE PLAN (2016 to 2036)

CAPITAL FACILITIES ELEMENT VISION: Mount Vernon invests in its capital facilities to support economic
development and to enhance neighborhood character while meeting the functional requirements for a

growing and changing City. Being able to build new infrastructure and maintain existing facilities requires
the City’s commitment to fund expansions and maintenance to continue levels-of-service resident’s desire.

Adopted September 14, 2016 with Ordinance 3690

m MOUNT

VERNON



CAPITAL FACILITIES ELEMENT

TABLE O

INTRODUCGTION ..ottt 1

SECTION 1.0 — POLICE DEPARTMENT
1.0: POlICE DEPAITMENT ..ottt ettt st sbt e e bt e saneenanees 4
[...]
chiller, and other flows from the various processing operations, is utilized to convey the
inedible material in the offal flume to the offal screen.

Screen underflow enters a wet pit. In addition to the recycle pump for the feather flume, this
wet pit is equipped with a mechanical mixer and three submersible pumps. These three
pumps are used to pump the wastewater through three individual forcemains to a secondary
screen, although two of these pumps can handle the entire flow, even during the peak
hydraulic flow period when the chiller tank is dumped. The secondary screen is a rotating
internally-fed screen, with 0.02-inch openings. Screenings from this screen are combined in
the inedible truck with the offal.

Since November 1999, a combination of ferric chloride and acid has been injected into each
of the three lines to the secondary screen. A pH controller ensures a sufficient quantity of
this liquid is added to reduce the pH to approximately 4.1 to 4.5. This pH range is the
approximate isoelectric (point of least solubility) point of the proteins in the wastewater.
After the excess proteins have come out of solution, they are coagulated by the ferric
(trivalent iron). Polymer is then added to flocculate the coagulated proteins before the
secondary screen underflow enters the subsequent DAF tank.

The above-ground steel DAF tank is approximately 70 ft long, 10 ft wide and 8 ft high,
including 6 inches of freeboard. As such, it holds approximately 39,400 gallons. At the
maximum allowable daily flow of 630,000 gpd, this results in a detention time of nearly 90
minutes. Secondary screen underflow is divided between four equally-spaced, 8-inch
influent lines near the head end of this tank. To create a dissolved air flotation system, a
portion of the tank contents is pumped from a line about a foot off the bottom and midway
down the tank. A controlled amount of atmospheric air is aspirated into the suction line to

Comprehensive Sewer Plan Updare Page 69

B

4

i

L

B

ia



this 15-hp recycle pressurization pump. The pump discharge is divided into four lines, each
equipped with a back-pressure valve before it combines with one of the DAF influent lines.
To drive most of aspirated air into solution, the valves are throttled to yield a back-pressure
approximately 90 psi. After passing through the back-pressure valve and combinlng with
the flocculated screen underflow, the dissolved air comes out of solution as small bubbles
which attach to flocculated solids to float them to the surface of the DAF tank. Somewhat
unusually, four large fans are pericdically activated to blow the floating solids to the effluent
end of the tank where they are swept into a skimmings hopper with a large paddlewheel.
Occasionally, however, the operator has to assist the fans by raking the floating solids to
the paddlewheel. After a quiescent period, water is drained from these skimmings and
then they are pumped, with an air-operated, double-diaphragm pump to a separate
compartment on one of the inedible trucks. After this skimmings compartment becomes
full, the remalning skimmings are pumped to a separate skimmings tanker truck. The DAF
tank is not equipped with any positive means of settled solids removal; however, the
location of the recycle pump suction near the bottom of the DAF tank tends to draw some of
these solids off the tank bottom. Nevertheless, a settled sludge layer varying from six
inches to two feet had accumulated on the tank bottom when this tank was recently drained
for the first time after more than five years.

A reuse pump is located near the DAF recycle pressurization pump to supply DAF tank
contents for the Initial hose down of the chicken cages and for hosing down the
pretreatment and inedible truck areas.

DAF effluent overflows a relatively-short weir plate into a collection launder at the effluent
end of the DAF tank. A pH sensor is used to regulate the feed of sodium hydroxide solution
to maintain the pH of the effluent in the range of 6 to 7. Pretreated effluent is directed
through a sampling and metering manhole before it enters the City sewer system. A 10-
inch Palmer Bowlus flume with an ultrasonic level sensor is used to pace a ISCO
refrigerated composite sampler. Wastewater billings are based on potable water meter
readings, however, because the flume would surcharge in the past when flows exceeded
0.6 mgd.

WASTEWATER DISCHARGE LIMITATIONS

The Washington Department of Ecology (WDOE) has issued a discharge permit for Draper
Valley Farms to discharge pretreated wastewater to the City of Mount Vernon sewerage
system. This permit is effective until May 29, 2003. Effluent limits contained in this permit
are:

Comprehensive Sewer Plan Update Page 70



EPA Recommendations Draper Valley Farms Practices

2. Water to wash station before
eviscerating and after cavity
splitter ran during noon break.

3. Water to eviscerating machine ran
during noon break.

4., Water sprays at conveyor into
carcass chiller ran during noon
break.

5. Shower at the salvage station
wired open to flow continuously.

e Use minimum US DA-approved quantities of water ® Yes. Checked twice each shift
in the scalder and chillers.
o Control water use in gizzard splitting and washing ® Yes '
equipment.
e To reduce the wasle loads, dry clean all floors
and tables prior towashdown in:
e Bleeding. e Yes
e Cutting. R

e Further proceassing areas. e Not applicable

o All other areaswhere there tend to be material

spills. G
e Minimize the amount of chemicals and detergents ® Yes
to prevent emulsification or solubilizing of solids in
the wastewaters .
e Stun birds in the kiling operation to reduce ® Yes
carcass movement during bleeding.
e Confine bleeding and provide for sufficientbleed  ® Yes
time.
» Recover all collexclable bload and transport to ® Yes

rendering in tanks rather than by dumping on top
of feathers or offal.

Comprehensive Sewer Plan Update Pape 75



EPA Recommendations Draper Valley Farms Practices

® Consider the reuse of chiller water as makeup ¢ No. Rarely, if ever, done in large,
water for the scalder. modern poultry plants

¢ Consider steam scalding as an alternative to ¢ Not acceptable to USDA that
immersion scalding. requires 1 quart of water per bird

be used in the scalder.

® Recycle screened wastewaters for feather ® Yes
fluming.

¢ Consider dry offal handling as an alternative to ® No. Rarely, if ever, done in large,
fluming. modern poultry plants

e Control inventories of raw materials used in * Not applicable — no further
further processing so that none of these materials processing

are wasted to the sewer. Spent raw materials
shouid be routed to rendering.

® Treat separately all overflow of cooking broth for @  Not applicable - no cooking at this
grease and solids recovery. plant

® Reduce the wastewater from thawing operations. & Not applicable — no thawing at this
plant

® Treat offal truck drainage before sewering. One  ® No. Rarely, if ever, done in large,
method is to steam sparge the collected drainage modern poultry plants
and then screen.

® Avoid overfilling cookers in rendering operation. ® Not applicable — no rendering
operation

* Provide and maintain traps in the cooking vapor ¢ Not applicable — no rendering
lines of rendering operations to prevent overflow operation
to the condensers. This is particularly important
when the cookers are used to hydrolyze feathers.

* Use pretreated poultry processing wastewaters ® Not applicable — no rendering
for condensing all cooking vapors in onsite operation.
rendering operations.

® Provide bypass controls in rendering operations ® Not applicable — no rendering
for controlling pressure reduction rates of cookers operation
after feather hydrolysis.

Comprehensive Sewer Plan Update Page 76



EPA Recommendations Draper Valley Farms Practices

s Stop cooker agitatibn during cooker pressure e Not applicable — no rendering
bleed-down to prevent or minimize materials operation
carry-over.

¢ Provide frequent and regularly scheduled s Yes

maintenance attention for byproduct screening
and handling systems throughout the operating

day.
e Provide a back-up screen {o prevent byproduct ® No. Rarely, if ever, done in large,
from entering municipal waste treatment system. modern poultry plants '

¢ In-plant primary systems—catch basins, skimming ® Yes — closer to 80 minutes
tanks, air flotation, etc. - should provide for at
least a 30-minute detention time of the
wastewater.

» Provide frequent, regular maintenance attention ® Yes
to air flotation system.

e Dissolved air flotation with pH control and ® Yes
chemical flocculation.

Methods of “prevention, control and treatment” of wastes discharged from a poultry plant to
a municipal treatment system include the following general categories:

» In-plant waste minimization
» Recycle/reuse
* Pretreatment

The previous comparison shows that DVF has implemented virtually all the applicable BPT,
New Source and BAT technologies suggested by the EPA for in-plant waste minimization,
recycle/reuse and pretreatment, at least as currently practiced by large, modern poultry
plants. DVF’s recycle and reuse practices are unusually good.

AKART pretreatment requirements cannot be defined for a poultry plant without taking into
consideration the municipal wastewater treatment facilities, since wastes can be removed at
either location. Some municipalities have expanded their wastewater treatment facilities to
accommodate waste loads from poultry plants with physical pretreatment alone, while many
cities have required poultry plants to meet discharge limits around domestic strength levels,
often around 250-350 mg/L BOD; and suspended solids (TSS). These domestic strength
limits are about a quarter to a third of discharge levels with physical pretreatment alone.
The current BODs concentrations discharged by DVF to the sewer system are 200 to 250

Comprehensive Sewer Plan Update Page 77

E |



mg/L. on a 3 day average. The following is a listing of wastewater pretreatment options for
poultry plants, arranged from least effective to most effective:

1. Coarse (1/4" openings) screening.

Coarse and fine (0.02" to 0.04" openings) screening.

®w N

Coarse and fine screening and gravity clarification.
4, Coarse and fine screening and dissolved air flotation.
5. Coarse and fine screening and dissolved air flotation with cationic polymer addition.

6. Coarse and fine screening and dissolved air flotation with cationic and anionic polymer
addition.

7. Coarse and fine screening and dissolved air flotation with alum and anionic polymer
addition with subsequent caustic addition for effluent pH neutralization, if required.

8. Coarse and fine screening, dissolved air flotation with acidulation to the isoelectric point
(pH of least solubility of proteins) and polymer addition for protein coagulation and
flocculation with subsequent caustic addition for effluent pH neutralization.

9. Coarse and fine screening and dissolved air flotation with ferric and anionic polymer
addition with subsequent caustic addition for effluent pH neutralization, if required.

10. Coarse and fine screening, 24-hr flow equalization, dissolved air flotation with ferric and
anionic polymer addition, effluent turbidimeter with provisions to return off-spec effluent
back to the 24-hr flow equalization basin (FEB) and caustic addition for effluent pH
neutralization, if required.

11. Coarse and fine screening, 24-hr flow equalization, dissolved air flotation with ferric and
anionic polymer addition, effluent turbidimeter with provisions to return off-spec effluent
back to the 24-hr FEB, caustic addition for effluent pH neutralization, and a 7-day FEB.

After the maximum amount of physical pretreatment, consisting of coarse and fine
screening and dissolved air flotation, is achieved, further poultry waste reductions are
almost always accomplished with chemical addition. The least effective chemicals for
pretreatment yield the most acceptable sludges for rendering. Conversely the most
effective chemical for pretreatment, ferric sulfate/chloride, yields a sludge which is difficult to
render and seriously degrades the rendered products. Nevertheless DVF uses ferric
chloride to meet the required discharge limits. In fact, they also acidulate the wastewater to
the isoelectric point for even greater removals. Flow equalization ahead of the chemical
pretreatment, monitoring effluent quality and return of off-spec wastewater for retreating,
and 7-day flow equalization are additional steps that can be taken to improve the
consistency of pretreatment, if necessary. The data shown in Table 6-1 shows the effluent
has consistently met the discharge limits after the initial start-up of the new chemical feed
system.

Camprehensive Sewer Plan Update Page 78



POTENTIAL IMPROVEMENTS

Although DVF is meeting the requirements of AKART in discharging their pretreated
wastewater to the City of Mount Vernon's wastewater treatment system, there are a few
enhancements that DVF should consider:

In-Plant Waste Minimization
1. Replace home shower-type nozzles with engineered spray nozzles.

2. Evaluate automating the flow of potable water to the plucking machines, eviscerating
machine, and conveyor to the carcass conveyor so it shuts off automatically at noon and
during breaks when there are no birds passing through these devices.

3 Continue to train, encourage and monitor plant personnel to turn off water at work
stations during breaks and at noon.

4. Continue to ensure all hoses are equipped with press-to-activate nozzles.

Pretreatment

1. Lift station. Consideration should be given to replacing the three existing
submersible pumps with three new Gorman Rupp T-series, self-priming pumps.
These pumps have excellent solids-passing capability and are easler to maintain
since they are not submersible. This pump change would not normally impact
effluent quality, but reduced maintenance would offer the operators more time for
operation and observation of the remaining pretreatment facilities.

Regardless of the lift pumps utilized, the three discharge lines from these pumps to the
rotating screen should be replaced with one common forcemain. This will eliminate the
problems with trying to regulate the feeding of chemicals into each line.

o Chemical Feed System. The existing chemical feed system was installed as a
temporary system, nearly a year ago by reusing existing facilities and installing some
makeshift provisions to pilot test the acid/ferric chioride chemical pretreatment
scheme. Now thatthis chemical feed scheme has proven successful, the chemical
feed system should be systematically laid out and permanently hard wired and hard
piped. As part of this permanent design, the adequacy of the existing chemical
metering pumps should be evaluated.

3. Operation and Maintenance. Written operation and maintenance instructions should
be developed for the entire pretreatment system from the primary screens through
the effluent sampling and metering station. In general, these instructions should
developed as simple itemized lists for each piece or pieces of equipment or system.
These lists should be laminated and mounted near the relevant equipment with a
master copy kept on file.

Comprehensive Sewer Plan Updaie Page 79

.
|

u



Currently when the chemical feed system becomes upset, the operators call CESCO,
Inc. to come to the plant to correct the problems. Fortunately CESCO, Inc., located in
Bellingham, is normally able to quickly respond to this call for help. Nevertheless a
written “decision tree”, or other program, needs to be developed so DVF operating
personnel can diagnose and correct problems.

4. Dissolved Air Flotation System. The existing DAF tank is unusual in that it is
equipped with neither a mechanical surface skimmer nor bottom solids removal
provisions. Although it produces good effluent quality, consideration should be given
to equipping this tank with a chain and flight mechanism as a positive means of
sweeping floating material to the paddlewheel for removal. This will eliminate the
periodic need for the operator to manually rake the skimmings to the paddiewheel.

DAF tank should be drained and cleaned sach weekend.

The overflow weir at the effluent end of the tank is only about half of the width of the
tank. During the peak flow period when the carcass chiller is emptied, the increased
water depth over this constricted overflow weir causes water to flow into the skimmings
trough. To minimize the increase in water depth over the weir and prevent water
entering the skimmings trough, the effluent overflow weir should be extended to span as
much of DAF tank width as possible.

Lighting for most of the pretreatment facilities is good at night, but the effluent weir is in
the shadows. Since it is necessary to observe this area to visually determine the
adequacy of the chemical pretreatment, a new light should be installed, or an existing
yard light relocated, to illuminate this area. Consideration might also be given to
installing a turbidimeter to continuously monitor the turbidity of the effluent and sound an
alarm if it reaches a preset level. This has proven successful in monitoring effluent
quality at other poultry plants.

Since flotation in the DAF tank is dependent on the recycle pressurization pump, a
second pump should be available.

CONCLUSIONS

Based on a review of in-plant waste minimization, recycle/reuse, and wastewater
pretreatment practices, Draper Valley Farms is currently meeting AKART requirements with
their discharge to the City of Mount Vernon. There are a few in-plant waste minimization
practices that should be considered, although they would only result in minor amounts of
flow reduction. Recycle/reuse of wastewater by Draper Valley is ‘state of the art”. There
are several pretreatment improvements that should be considered or implemented. These
improvements would not appreciably improve effluent quality, but may improve the
consistency of maintaining these good results. Draper Valley Farms, Inc. has evaluated the
potential improvements previously sited and comments have been included as Appendix E.

Comprehensive Sewer Plan Update Page 80



7. EXISTING WASTEWATER TREATMENT PLANT

SYSTEM HISTORY

The City of Mount Vernon Wastewater Treatment Plant (WWTP) was originally constructec
in 1948 and consisted of primary treatment, disinfection, and anaerobic digestion. In 1972,
the WWTP was upgraded to secondary treatment with an oxidation tower (biofilter). In
1989, the secondary treatment was converted to an activated sludge process and the
biofilter process was taken out of service.

TOoTAL Maximum DaILY LOAD

The Department of Ecology has established a Total Maximum Daily Load (TMDL) for the
Skagit River to ensure that water quality standards will not be impaired as projected growth
occurs. The TMDL exists for both dissolved oxygen (DO) and fecal coliform. I is applied
during a critical period and allocates loads to each of the contributing parties. The City of
Mount Vernon's wastewater treatment plant is an entity that has a TMDL load allocation for
both DO and fecal coliform during a defined critical period.

The TMDL for dissolved oxygen governs the oxygen demanding substances that can be
added to the Skagit River. In particular, it defines loadings of carbonaceous 5-day
biochemical oxygen demand (CBOD;) and ammonia (NH;) that can be discharged to the
river. The CBOD; loading can be exchanged with the ammonia loading. The critical period
for the DO TMDL is July through October, and the TMDL limits will be imposed during low
flow season, defined as July 1 through November 15. The waste load aliocations (WLA) for
Mount Vernon are 1,902 Ibs/day of CBODs and 1,188 Ibs/day of NH3-N (alternate WLA are
2,712 |bs/day of CBODs and 678 Ibs/day of NH;). WLA are derived as acute limits and
interpreted as daily maximum or weekly limit. CBOD; can measured as BOD; with a site
specific conversion factor (a converslon factor of 1.125 is used to estimate BOD;). Table 7-
1 summarizes the current TMDL limits for DO for Mount Vernon. If the minimum flow in the
river is maintained above the required 6,000 cfs, the daily and weekly TMDL limits may not
apply.

Comprehensive Sewer Plan Update Page 81



Table 7-1

Dissolved Oxygen Total Maximum Daily Load for Mount Vernon for the Skagit River

Parameter] Average Monthly Limit Maximum Daily (NHa)or
(Ib/day) 3 Weekly (BOD) Limit
(Ib/day) 4
CBOD 1,407 1,902
BOD2 1,583 2,140
Ammonia as N 922 . 1,188

1. BOD can be exchanged for ammonia, but the oxygen assimilative capacity provided to Mount Vernon must
be maintained,

BOD is calculated for CBOD based on & ratio of 1.125.

Monthly Average Limits will apply from July through Oclober.

Maximum Daily and Weekly Limits will apply when the Skagit River's flow rate falls below 6,000 cfs,
measured at USGS gauging siation number 12200500, at the highway 99 bridge, upsiream of Mount
Vernon.

Pk

The TMDL for fecal coliform governs the fecal coliform loading to the Skagit River. The
critical period for the fecal coliform TMDL is year-round, and the TMDL limits will be
imposed during both low and high flow seasons. The waste load allocations (WLA) for
Mount Vernon is given as a fecal coliform concentration (rather than a loading) and is equal
to the NPDES technology-based permit limits (monthly average of 200 cfu/100 mL).

NPDES PERMIT

A meeting was held with City Staff and representatives of the DOE, on January 8, 2001, to
discuss the updated NPDES permit. Minutes of this meeting are included in Appendix F.
Department of Ecology has issued a draft NPDES Permit to the City of Mount Vernon. The
final permit was issued September 4, 2001 and is included in Appendix G. The new permit
will addresses CSOs, TMDLs, and WWTP issues. In addition, the City is required to
perform toxicity testing.

The new permit is effective October 1, 2001 and expires on June 30, 2003. The effluent
limits specified in the permit are listed in Table 7-2 and Table 7-3.

Comprehensive Sewer Plan Update Page 82

ey

[CE. S

...
-

Lb

m



Table 7-2

NPDES Permit Effluent Limits for Conventional Pollutants for the

Mount Vernon WWTP

Parameter Monthly Average Weekly Average
5-day Biochemical Oxygen 30 mg/lL 45 mg/L
Demand (BOD)

1401 Ibs/day 2102 Ibs/day
Total Suspended Solids 30 mg/L 45 mg/L
(TSS)

1401 Ibs/day 2102 Ibs/day
Fecal Coliform Bacteria 200/100mL 400/100mL

PH1

Within the range of 6.0 to 9.0

1. Interim limit is in affect for the duration of t

within the range of 6.6 to 9.0 will apply.

he NPDES, after which time a new limit of:

Table 7-3

NPDES Permit Effluent Limits for Chemical Pollutants for the Mount Vernon WWTP

Parameter Average Monthly Limit Maximum Daily Limit
Total Residual Chlorine 50 ug/l 100 zg/L

2.21 Ibs/day
Ammonia-Nitrogen 31 mg/L 41 mg/L

1448 Ibs/day
Copper! 21.3 ug/L 35 ug/l

1.0 Ibs/day

Zinc 88.4 ug/L 177.4 ug/L

4.13 Ibs/day

1. Interim limlt is in affect for the duration of the drait NPDI

9.4 gl 0.44 Ibs/day and Maximum Day 16.6 ugiL will apply.

ES, after which lime new limits of: Average Day;

Comprehensive Sewer Plan Update

Page 83




HyYDRAULIC PROFILE

The existing WWTP liquid stream processes consists of an influent pump station, screening
equipment, primary clarifier, activated sludge pump station, aeration basins, secondary
clarifiers, chlorine mixing chamber, chlorine contact basin, and effluent pump station. The
hydraulic profile for 12.0 mgd flow (current peak hour capacity) through the existing WWTP
is presented in Figure 7-1. The oxidation tower pump station and oxidation tower have
been replaced by the activated sludge process and are not currently utilized. Flows from
the primary clarifier flow by gravity to the activated sludge pump station.

Comprehensive Sewer Plan Updite Page 84

-

Ld



".”_.}_..

9.0 268 21.4 307 28.0 26.6 254 240 25 217
e I o = s A = w, omoom R myiatad sl SIS 0 Sl a . a wromt v wn e tE w 5 a = = g
M Rk W SERE L - - -[ 40
|
| i
ﬁ.ln ‘ HWL EL 286
S N e 0 I < WU~ N. IR - | 35 S : [ . E ol . : - JU00-year flood)} |
| — e ————
!
SR ™ gl - 20
; g : g2 10
* u : oL anat ~ Activi L>m - Seco Effluent ent J_w_n_.._o;m% -ffluent
o TR TS Clarifler RS SIS Sower ?36 - ower: ~ Sludge *mwﬂ._u e .nﬁ_m_,_%_.\ .- _Mmmommme Launder noa.a_ _ Contact ﬂ_ﬁw. b Rive
e | B A Station P ~ Pump . cmiw:zo: Clarifiers : ‘Structure Basin Station
- J S S R e e gy e e S A S e o - Lrli s F Srabon) iy g Strycture _ _ BTyt S A R R SN T TR 0
Ilh\_..&v =
Influent 24" Qutfall
" Pump - : : : s X She : Ce oy
Station
s ™~
Legend
=mum== Existing Unit Processes
Existing Equipment, Not Utilized
29.00 .
Water Surface Elevation Peak Hour
(,ﬁ Flow = 12.0 mgd y

HOA n:oSmm:1@ Inc

iect Tita ‘ 3t
MOUNT VERNON COMPREHENSIVE

SEWER PLAN UPDATE FEBRUARY 2003

\ mx_m._._zm HYDRAULIC PROFII F




INFLUENT PumMP STATION

The WWTP is primarily served by an influent pump station, which receives flows from the
Hazel Street interceptor (42-inch, 24 mgd gravity capacity). The influent sewer enters the
pump station approximately 25 feet below grade. The existing pump station is a caisson
construction, consisting of a wet wel! - dry wel! configuration. A mechanically-cleaned
vertical bar screen (1.0-inch spacing) removes large debris from the influent wastewater. A
manual bar screen (1.0-inch spacing) is available as backup to the mechanically-cleaned
unit. Flows discharge to the existing comminutor through a 20-inch force main. The
pumping units consist of four variable-speed, 40-hp pumps. The pump station has a firm
pumping capacity of 10.8 mgd.

WEST MOUNT VERNON PUMP STATION
The WWTP also receives flows from the West Mount Vernon Pump Station. The pump

station capacity is 1.2 mgd. Flows enter the WWTP through a 12-inch force main and
discharge at the head of the existing comminutor.

HEADWORKS
The headworks of the existing WWTP consists of comminution and de-gritting primary
sludge. The comminutors are located downstream of both pump stations, and immediately

upstream of the primary clarifier. Grit removal is located downstream of the primary
clarifier, where primary sludge is de-gritted.

Comminutor

Comminution at the WWTP is performed by two comminutors, with a capacity of 12.0 mgd.

Grit Removal
The WWTP currently degrits primary sludge. Primary sludge is removed from the primary

clarifiers and sent through an existing grit separator. The grit is then stored until it is
removed for disposal.

Disposal

Screenings and grit are transported to a county landfill for final disposal.

Comprehensive Sewer Plan Update Page 86



PRIMARY CLARIFIER

The existing primary clarifier is an 80-foot-diameter circular tank with a surface area of
approximately 5,000 sf and a sidewater depth of 10-foot. It is center well fed with a
peripheral effluent launder. It has a peak hour design capacity of 12.0 mgd at a surface
loading rate of 2,400 gpd/sf. The water surface elevation (at 12.0 mgd) is 26.81 feet. A
parallel unit process does not currently exist for the primary clarifier for backup service.

OXIDATION TOWER AND OXIDATION TOWER PUMP STATION

The oxidation tower pump station consists of two (2) 75 hp pumps. The oxidation tower isa
48-FT long, 40-FT wide, and 16-FT deep tower filled with redwood media. Primary effluent
was pumped to the top of the tower and trickled down the redwood media. Biofilm on the
media removed the organic pollutants from the primary effluent with oxygen provided by
natural aeration. This system was taken out of service when the previous plant upgrade
was completed, which included aeration basins and appurtenances for the activated sludge
process. As a part of this study an analysis was completed to see if it would be cost
effective to incorporate this existing plant componenet into a future plant upgrade. It was
concluded that this was not cost effective to incorporate this existing plant component into a
future plant upgrade. 1t was also concluded that this was not a cost effective alternative for
providing increased treatment capacity.

The oxidation tower should be removed to provide a location for additional required
equipment. The costs for removal of the structure will be incorporated into the costs
associated with the new equipment that will be placed at this location.

ACTIVATED SLUDGE PROCESS

Activated Sludge Pump Station

The activated sludge pump station conveys primary effluent to the aeration basins. The
pump station consists of three screw-lift pumps. Each has a capacity of 8.0 mgd. Two are
designated for forward flow {16.0 mgd) and one is designated for return activated sludge
(RAS) flow (8.0 mgd).

Aeration Basins

Aeration Basins Nos. 1-3 each have a volume of 0.33 MG, for a total aeration basin volume
of 1.0 MG. Aeration Basin No. 4 which has a volume of 0.47 MG, also is available for use
as an aeration basin, but will require modifications to the inlet and outlet piping. However, it
is currently used as a WAS holding tank, allowing 24-hour wasting and flexibility in operating
the dissolved air floatation thickener.

Comprehensive Sewer Plan Update Page 87



-

INFLUENT PumP STATION

The WWTP is primarily served by an influent pump station, which receives flows from the
Hazel Street interceptor (42-inch, 24 mgd gravity capacity). The influent sewer enters the
pump station approximately 25 feet below grade. The existing pump station is a caisson
construction, consisting of a wet welf - dry well configuration. A mechanically-cleaned
vertical bar screen (1.0-inch spacing) removes large debris from the influent wastewater. A
manual bar screen (1.0-inch spacing) is available as backup to the mechanically-cleaned
unit. Flows discharge to the existing comminutor through a 20-inch force main. The
pumping units consist of four variable-speed, 40-hp pumps. The pump station has a firm
pumping capacity of 10.8 mgd.

WEST MOUNT VERNON PUMP STATION
The WWTP also receives flows from the West Mount Vernon Pump Station. The pump

station capacity is 1.2 mgd. Flows enter the WWTP through a 12-inch force main and
discharge at the head of the existing comminutor.

HEADWORKS
The headworks of the existing WWTP consists of a comminutor and de-gritting primary
sludge. The comminutor is located downstream of both pump stations, and immediately

upstream of the primary clarifiers. Grit removal is located downstream of the primary
clarifiers, where primary sludge is de-gritted.

Comminutor

Comminution at the WWTP is performed by two comminutors, with a capacity of 12.0 mgd.

Grit Removal
The WWTP currently degrits primary sludge. Primary sludge is removed from the primary

clarifiers and sent through an existing grit separator. The grit is then stored unitil it is
removed for disposal.

Disposal

Screenings and grit are transported to a county landfill for finaf disposal.

Comprehensive Sewer Plan Update Page 86



PRIMARY CLARIFIER

The existing primary clarif iexris an 80-foot-diameter circular tank with a surface area of
approximately 5,000 sf and a sidewater depth of 10-foot. Itis center well fed with a
peripheral effluent launde r. It has a peak hour design capacity of 12.0 mgd ata surface
loading rate of 2,400 gpd/s¥. The water surface elevation (at 12.0 mgd) is 26.81 feet. A
parallel unit process does mot currently exist for the primary clarifier for backup service.

OXIDATION TOWER AND OXIDATION TOWER PUMP STATION

The oxidation tower pump> Station consists of two (2) 75 hp pumps. The oxidation tower is a
48-FT long, 40-FT wide, &and 1 6-FT deep tower filled with redwood media. Primary effluent
was pumped to the top of the tower and trickled down the redwood media. Biofilm on the
media removed the orga nic pollutants from the primary effluent with oxygen provided by
natural aeration. This system was taken out of service when the previous plant upgrade
was completed, which included aeration basins and appurtenances for the activated sludge
process. As a part of this study an analysis was completed to see if it would be cost
effective to incorporate this existing plant componenet into a future plant upgrade. It was
concluded that this was n ot cost effective to incorporate this existing plant componenet into
a future plant upgrade. It wvas also concluded that this was not a cost effective alternative
for providing increased treatment capacity.

The oxidation tower shou Id be removed to provide a location for additional required
equipment. The costs for removal of the structure will be incorporated into the costs
associated with the new exqjuipment that will be placed at this location.

ACTIVATED SLUDGE PROCESS

Activated Sludge Pump Station

The activated sludge purmp station conveys primary effluent to the aeration basins. The
pump station consists of thiree screw-lift pumps. Each has a capacity of 8.0 mgd. Two are
designated for forward floww (160 mgd) and one is designated for return activated sludge
(RAS) flow (8.0 mgd).

Aeration Basins

Aeration Basins Nos. 1-3 each have a volume of 0.33 MG, for a total aeration basin volume
of 1.0 MG. Aeration Basin No. 4 which has a volume of 0.47 MG, also is available for use
as an aeration basin, but wvil require modifications to the inlet and outlet piping. However, it
is currently used as a W ASS holding tank, allowing 24-hour wasting and flexibility in operating
the dissolved air floatation thickener.

Comprehensive Sewer Plan Upder ier Pagpe 87



Aeration Blowers

There are four existing Lamson centrifugal blowers, each rated at 4,100 scfm at 8.5 psi.
The maximum air supply with one blower out of service is 12,300 scfm.

Secondary Clarifiers

Secondary clarification is performed with two 85-foot diameter secondary clarifiers.
Secondary Clarifier No. 1 has an 11-foot sidewater depth and a peripheral feed. Secondary
Clarifier No. 2 has a 15-foot sidewater depth and a more conventional center well feed.

DISINFECTION

The existing disinfection system consists of gaseous chlorine injection followed by a
chlorine contact basin. The chlorination equipment, two chlorinators, each have a capacity
range of 100 to 2,000 ppd. The chlorine contact basin has a volume of 184,000 gallons,
and a contact time of 66 minutes at 4.0 mgd and 22 minutes at 12.0 mgd.

EFFLUENT PUMP STATION

The effluent pump station consists of three 40 hp pumps, each with a capacity of 7.2 mgd.
The firm pumping capacity of the station is 12.0 mgd.

The effluent pump station is only necessary when the river's water surface elevation
(WSEL) increases due to flood conditions. Under normal conditions (WSEL of 9.20 feet),
effluent flows by gravity to the Skagit River. The 100-year flood WSEL is 28.60 feet (based
on 1987 WWTP improvement contract documents).

OUTFALL

The existing outfall is a 24-inch diameter, open-ended, ductile iron pipe. The pipe
terminates adjacent to the treatment plant at River Mile 10.7 on a well armored slope of the
Skagit River. It is located within a small depression in the riverbank. This depression
creates an eddy that visibly traps effluent near the shoreline.

SoLIDS TREATMENT

Gravity Thickener

The gravity thickener is designated for primary sludge thickening, before discharge to the
anaerobic digester. The tank is 22-foot diameter and has a 10-foot sidewater depth.

Comprchensive Sewer Plan Upduaie Page 88



Dissolved Air Floatation Thickener (DAFT)

The existing DAFT is a 40-foot diameter tank with an 11-foot sidewater depth. WAS is
currently stored in Aeration Basin No. 4 before discharge to the DAFT. Polymer is added to
the WAS at the DAFT unit. Thickened WAS is fed to the anaerobic digester.

Anaerobic Digester

The existing anaerobic digester is a 60-foot digester with a 34-foot sidewater depth. Ithas a
volume of 103,200 cf. The digester utilizes a gas mixing system and is provided with a
floating cover for gas storage.

Solids Dewatering

Dewatering is accomplished with two 2-meter belt filter presses. Each unit has a capacity of
1,100 pph, for a combined capacity of 2,200 pph. The 75 foot diameter circular tank
(original primary clarifier) is used as a holding tank for the biosolids transferred from the
primary digester, prior to dewatering via belt filter press.

Opor CONTROL

To control odors, the City currently doses the liquid stream with chlorine, both in the
collection system and at the WWTP. Odors from the solids processes at the WWTP are
not treated. The City currently owns the majority of the property around the WWTP,
providing an additional buffer zone for dispersing odors.

FACILITIES

Operations Building

The existing operations building consists of two offices, men's and women's lockers, a lunch
room, a control room, and a laboratory. The control room has a floor area of approximately
175 sf and contains control panels, computers, and printers. The laboratory has a floor
area of approximately 420 sf and includes one fume hood, three sinks, one balance table,
one refrigerator, and one incubator.

Comprehensive Sewer Plan Update Page 8%



y Shop/Garage

The existing shop/garage consists of four areas:
» 375 sf shop area;
» 70 sf wash room,

« 60 sf storage area; and

= 2,000 sf garage area, divided into 5 bays.

™
—

Comprehensive Sewer Plan Update

Page 90



ey

8. WASTEWATER TREATMENT PLANT ANALYSIS

This chapter analyzes the capacity of the existing treatment system and predicts facilities
required to meet future flows and loads as presented in Chapter 3, for years 2010 and
2020.

2010 AND 2020 TREATMENT REQUIREMENTS

The Total Maximum Daily Load (TMDL) for the Skagit River in conjunction with the NPDES
permit limits determine the concentrations and loadings that can be discharged during the
low flow season. The total loadings are based on a sum of loads from the WWTP outfall
and the CSO outfalls. These maximum TMDL limits are listed in Table 8-1

Table 8-1

Skagit River BOD and NH; TMDL Limits

Paramet | Maximum Daily (NH,) or Weekly (BOD) TMDL | Average Monthly TMDL
er Limit (Ib/day) Limit (Ib/day)
BOD 2140 1583

NH3 1188 922

The existing effluent flows from the WWTP for 1998 during the TMDL season (July through
November) were:

* BOD: Average monthly concentrations from 12 to 20 mg/L, with a maximum weekly
concentration of 26 mg/L; and

o NHj: Average monthly values ranged from 18 to 31 mg/L, with maximum day
ammenia concentrations ranging from 22.7 to 43.9 mg/L (July through October of 1999
and 2000).

Future effluent BOD and NH; loadings from the WWTP and CSO flows were estimated to
determine if TMDL limits would be met. CSO loadings were determined from the largest
CS8O0 loading during the TMDL season, which occurred during the August 18, 2000 storm
event. Table 8-2 summarizes the projected effluent and CSO loadings to the Skagit River
during the TMDL season.

Comprehensive Sewer Plan Updare Page 81




Table 8-2

Estimated BOD; and NH; Loadings to the Skagit River During the Time Average
Monthly TMDL. Limits Apply (July - October).

Weekly Average Maximum Average
BODs Monthiy Daily NH, | Monthly NH,

Year and Location Load BOD; Load Load Load

(1b/day) (Ib/day) (Ib/day) (Ib/day)
2000 WWTP 7521 5852 9193 6664
CSO (August 18, 2000) 1 1 0.3 0.3
Total 2000 Loading 763 586 919 666
2010 WWTPS 1,128 878 1,379 999
CSO (August 18, 2000) 11 11 0.3 0.3
Total Estimated 2010 Loading 1,139 889 1,379 999
2020 WWTPS 1,379 1,073 1,685 1,222
CSO (August 18, 2000) 11 11 0.3 0.3
Total Estimated 2020 Loading 1,390 1,084 1,685 1,222
TMDL Limit 2,140 1,583 1,188 922
Last Year in Compliance 7 7 20058 20078

NG Mm@ =

future permits or studles.

Maximum weekly BOD load from Oclober 1999

Average monthly BOD lbad from Oclober 1999

Maximum day ammoniaload from August 2000

Average monthly ammonia load from August 2000

Based on the ratlo of 2000 ADMM to predicted 2010 ADMM
Based on the ratio of 2000 ADMM to predicted 2020 ADMM
Estimated loadings wilibe in compllance through 2020
Estimated loadings will exceed current TMDL limits. TMDL limits are not expected o change with

Based on the existing effluent characteristics and the TMDL limits, the WWTP will be
required to nitrify, by the summer of 2006, in order to meet future NPDES permit limits.
This estimation of when nitrification will be required may vary dependant upon effluent flow

rates, WWTP performance, and actual daily ammonia loadings.

Comprehensive Sewer Plan Update

Page 92



L

INFLUENT PUMP STATION

Pumping Capacity

The firm pumping capacity of the Influent Pump Station is 10.8 mgd. The projected 2010
and 2020 peak hour flows are 14.9 and 18.3 mgd respectively.

City staff have noted problems with the existing pump station configuration. Pump Nos. 2
and 3 are affected by the discharge of the influent wastewater adjacent to the suction inlets
for the pumps. The pumps can become air-bound and this can limit discharge capacity.

The maximum capacity of the 42-inch diameter interceptor supplying the wet well is 24 mgd.
The pump station and force main should be upgraded to a firm pumping capacity of 24 mgd
to maximize the conveyance of wastewater flows (both sanitary and combined sewer flows)
to the WWTP. This is consistent with the recommended long term CSO improvements
(Alternative 2C) identified in Chapter 4.

Screening

Coarse screening is currently provided in the Influent Pump Station by mechanically-
cleaned bar screens with manually-cleaned bar screens as a backup unit.

The plant cperating staff has expressed concerns over the operation and maintenance of
the manually cleaned bar screen. It is located upstream of the pump station wet well,
approximately 24-feet below grade. Screenings must be conveyed from the screen to a
location approximately 4-feet above grade.

HEADWORKS

The existing headworks facility consists of a comminution and de-gritting of primary sludge.
The City has noted excessive wear on the WWTP process equipment due to grit and debris
that could be removed by fine screens and grit chambers.

Comminutor

The purpose of a comminutor is to shred material in the flow stream. A problem associated
with this process is that the material often reconstitutes later in the flow stream. A better
method is to remove solid materials with fine screens, further process this material in a
solids washer to remove organic material, and remove the non-organic material from the
flow stream.

Compreliensive Sewer Plan Update Page 93



Screening

Fine screening is recommended as a replacement to the comminutor. These screens
would have three-eighths-inch openings and be mechanically cleaned. They would be
placed downstream of all influent flows (WWTP influent pump station and West Mount
Vernon Pump Station), and upstream of the recommended grit removal equipment. The
parameters used to size fine screens are the peak hour flow.

Grit Removal

The current grit removal system removes grit from the primary sludge. The trend in current
grit removal technology is to remove the grit in the flow stream prior to primary clarification.
This can be accomplished by settling grit, via centrifugal forces, in a variety of geometrical
chambers, circular, square, or rectangular. Removal of grit prior to primary sedimentation
allows for flexibility with the primary clarifiers, such as thickening of the primary sludge in the
clarifier.

Disposal

Screening (both course and fine) processes can be expected to produce five to ten cubic
feet of screening per million gallons of wastewater treated. The volume of screenings to be
landfilled can be reduced through washing and compacting. The grit removal process can
be expected to produce one to three cubic feet of grit per million gallons of wastewater
treated. The presence of organic matter in the grit to be landfilled will be reduced through
washing. Odors can be a concern for storage of screenings and grit until final disposal.

CAPACITY ANALYSIS

A capacity analysis was completed which evaluated the primary treatment, secondary
treatment, and solids handling facilities. A mass balance model of the entire treatment plant
was constructed using HDR's ENVision program. This mode! incorporates flows and
poliutant foads from both influent and internal recycle streams. Process loading conditions
derived from the mass balance output were calibrated to standard and historical plant
performance data.

Table 8-3 provides a summary of the capacity analysis. The first three columns summarize
the existing facilities, volumes and dimensions. The next four columns list the capacity
evaluation criteria, the flow rate that each criterion applies to, and the reference. The two
columns titled “Value with BOD removal” and “Value with Nitrification” present the predicted
process variables from the ENVision model if the 2020 future flows were directed through
the existing faciliies. The columns titled “Capacity of existing facilities-BOD removal” and
“Capacity of existing facilities-Nitrification” list the flow capacitles {either maximum month,
maximum day or peak hour as indicated in the capacity flow column) for the listed process
with BOD removal and with nitrification. The last two columns of the table list the additional
facilities that would be required to meet the criteria shown. The largest value under each

Comprehensive Sewer Plan Update Page 94

=

-
s

Jr—



LW

process is shown in bold. The value in bold will determine the sizing for design of new
facilities. Model data summary sheets are included as Appendix H.

The ENVision model was run for each flow and loading condition shown in Table 3-8 and
Table 3-9. From the model output, the capacity of the existing facilities was calculated, and
new facilities were proposed. For example, the existing primary clarifier was run at
maximum month flow conditions (9.9 mgd) the overflow rate was 2,100 gpd/sf as shown in
the first row of Table 8-2. Because the criteria listed is 1,000 gpd/sf, the capacity of the
existing primary clarifiers is a maximum month flow of [(1,000/2,100) x 9.9] 5 mgd. The
existing primary clarifier is 5,000 sf in area. To meet the 2020 maximum month flow
condition, a total of 9,900 square feet are required. Therefore, (9,900-5,000) 4,900 sf must
be added. Capacities and required volumes and areas of other processes were computed
in a similar fashion.

For BOD removal, the model was run at a 4-day SRT, the average SRT of the existing

facility. For nitrification analysis, the model was run at a 10-day SRT to ensure full
nitrification.

Comprehensive Sewer Plan Update Page 95



Table 8-3—- 2020 Process Capacity Analysis with ENVision Model

Process Existing Faciiity Size or Capacity Criteria Parameter Capactty Criterfa Reference Value with BOD | Vaiue with Capacity of existing | Capacity of existing | Additionai Additionai
Description Fiow removal’ Nitrification! facilities BOD faciiities Faciliitles Req'd Faciiities Reg'd
removal Nitrificatlon BOD removai Nitrification
Primary Clarifier 1-primary clarifier 80 ft diameter | MM OFR 1,000 gpd/sf | DOE Standard 2,100 gpd/st Sameas BOD 5.0 MGD Same as BOD 5,100 sf Same as BOD
10 ft side water depth | PH OFR 2,500 gpd/sf | DOE Standard 3,800 gpd/st Same as BOD 12.5 MGD Same as BOD 2,400 sf Same as BOD
5,000 sf
04 MG | MM HRT 2,5hr | DOE Standard 0.9 hr Same as BOD - Same as BOD - Same as BOD
Aeration Basins 3-plug flow aeration 61 ft length,
basins 42 {t width, | MM MLSS 2,500 mg/L. | Stress tesling 3,000 mglL 6,400 mg/l. 8.2 MGD 3.9 MGD 0.2 MG 1.6 MG
17.5 ft SWD
0.33 MG each, | MD MLSS 2,700 mg/L | Stress testing 2,800 mg/L 7,200 mg/ 11.0 MGD 5.2 MGD - 1.7 MG
1.0 MG total
1-aeralion basin 61 ftiength
(WAS slorage) 60 fi width
17.5 1t SWD
0.5 MG tolal
Aeralion System— 9-inch diameter coarse MM OUR 32 mg/L-hr2 | HDR Standard 38 mo/L-hr 73 mgll-hr 8.9 MGD 4.6 MGD 04 1.5 MG
Diffusers bubble diffusers MD OUR 36 mg/L-hr? | HDR Standard 45 mg/L-hr 80 mg/L-hr 8.4 MGD 4.7 MGD 04 1.2 MG
PH OUR 54 mg/L-hr2 | HDR Standard 56 mo/L-hr 113 mg/L-hr 18.1 MGD 9,0 MGD 0.1 1.1 MG
Aeration System— 4-centrifugal 4,100 scfm each | MD SCFM 12,300 | None 5,900 scim 12,800 scfm 240 MGD 13.4 MGD None 500 scfm
Biowers 12,300 scfm with 1 out | PH SCFM 12,300 | None 8,000 scim 16,600 scim 250 MGD 13.6 MGD Nong 4,300 scfm
of service
Secondary Clarifiers 2-secondary claritiers 85t diameter | MD HRT <2hr | HDR Siandard 1.5hr 1.5hr - Same as BOD - Same as BOD
1-11ft SWD | PH HRT
1-15 =_m<<_u PH OFR 900 gpd/sf | DOESId 1,200 1,600 gpd/st 1,600 gpd/si 10.2 MGD Same as BOD 9,000 sf Same as BOD
5,700 sf each
1-0.47 MGD | MM SLR 25 ib/d-si? | DOE Stantdard 28 ib/d-st 28 ib/d-sf 8.0 MGD Same as BOD 1,100 sf Same as BOD
1-0.84 MGD | MD SLR 40ib/d-sf? | DOE Standard 32 ib/d-sf 38 Ib/d-sf 14.5 MGD Same as BOD - Same as BOD
PH SLR 401ib/d-s? | DOE Standard 51 Ib/d-sl 51 Ib/d-si 14,5 MGD Same as BOD 3,000 sf Same as BOD
Gravity Thickener 1-thickener 22-it diameter | MM OFR 700 gpd/sf | DOE Standard 261 gpd/st 353 gpd/sf 28.2 MGD 19.6 MGD None None
10-ft SWD
DAF Thickener 1- DAF Thickener 40-ft diameter | MM SLR 2.5 Ib/hr-sf | DOE Standard 4.0 35 - 56MGD 750 sf 500 sf
11 it SWD
1,260 sf
Anaerobic Digester 1-anaerobic digester 60 ft diameter, | MM SAT 15days | EPA Stancard 28d 33d 23 MGD 10 MGD None None
341 SWD, | MM SLRA 140 bVSS/kef-d | WEF MOP3 80 IbVSS/ket-d 70 bVSS/kef-d 18 MGD 13 MGD None None
103,400 cf {0.8 MG)

' Values in this colurn were delermined using the ENVision model calibrated to the existing facilily.
2These values assume conversion lo fine bubble diffusers.

DAF-dissolved air flofation

MM-maximum month average day

DOE-Departiment of Ecology
kcf-1000 cubic feet
HRT-hydraulic retention time
MD-maximum day
MG-miliion gaflons
MGD-million gallons per day

OFR-overflow rate
OUR-oxygen uplake rafe
PH-peak hour

SCFM-sfandard cubic feet per minute

SLR-solids loading rate

SRT-solids retention time

MLSS-mixed liquor suspended solids  SWD-sidewater depth

VSS-volatile suspended solids

WEF-Wafer Environment Federation




Primary Clarifiers

Primary clarification was evaluated based on both hydraulic residence time (HRT) and
overflow rate. The DOE standard for average day maximum month overflow rate is 800-
1,200 gpd/sf. A value of 1,000 gpd/sf was used as the design primary clarifier overflow rate
(OFR). Similarly, the DOE standard for peak hour OFR is 2000-3000 gpd/sf and 2,500
gpd/sf was used as the design criterion.

DOE recommends an HRT of less than 2.5 hours for primary clarifiers under average day
maximum month loading conditions to prevent septic conditions in the clarifier.

The additional primary clarifier area required to meet the peak hour OFR requirement is
more than the additional area required to meet the maximum month requirement. Itis
recommended that the total 2010 primary clarifier area be a minimum of 10,100 sf and the
total 2020 primary clarifier area be a minimum of 10,100 sf.

Aeration Basins

Aeration basin volume was evaluated based on MLSS concentrations and oxygen uptake
rates. The October 1995 Plant Evaluation presented data on secondary clarifler stress
testing. It showed that the deeper of the two secondary clarifiers (Secondary Clarifier No. 2)
could handle MLSS concentrations above 3,600 mg/L. Data on MLSS capacity of the
shallower clarifier (Secondary Clarifier No. 1) was not presented. The capacity criteria for
MLSS are 2,500 mg/L under maximum month loading conditions and 2,700 mg/L under
maximum day loading conditions.

Aeration volume was also evaluated based on oxygen uptake rates. Typical oxygen uptake
rates for aeration basins with fine bubble diffusers are 32, 36, and 54 mg/L-hr for maximum
month, maximum day and peak hour conditions, respectively. The volumes required to
meet oxygen uptake rate requirements were all equal to or lower than those required to
meet MLSS criteria, therefore the MLSS criteria will be used to determine basin size.

If BOD removal is the treatment goal (no nitrification), then an additional 0.2 MG of aeration
volume would be required to meet the future flow and loading conditions. If the existing
Aeration Basin No. 4 (0.5 MG) was converted from a WAS holding tank to an aeration
facility, no new basin construction would be required, but the coarse bubble diffusers would
have to be changed to fine bubble diffusers.

If nitrification is the treatment goal, then an additional 1.7 MG of aeration volume would be
required to meet the future flows and loads. Aeration basin 4 could be converted reducing
the required aeration basin volume for construction to 1.2 MG. Based on the January 9,
2001, meeting with the City and representatives of DOE, it appears the NPDES permit
currently being prepared will not require nitrification, but the future permits could contain
these requirements.

If total nitrogen removal were desired (denitrification), then the total aeration volume would

increase by approximately 30%. For a total aeration volume of 2.7 MG an additional 0.9
MG may be required for denitrification. Denitrification would lower aeration requirements

Comprehensive Sewer Plan Updaie Page 97



and increase alkalinity to the downstream processes. At this time, a requirement for
denitrification is not anticipated in the next ten years (two permit cycles).

Aeration Blowers

For BOD removal, a total of 6,800 scfm would be needed to meet 2020 peak hour
requirements. There are currently four 200 hp centrifigal blowes each rated at a capacity of
approximately 4,100 scfm.each. For nitrification, however, 16,600 scfm would be required
under 2020 peak hour loading conditions; 4,300 more than 12,300 available.

An additional blower would be required to meet peak hour loads if a redundant blower were i
to be maintained during peak hour loading conditions for 2020 loadings and operation in the

nitrification mode, however this is very conservative criteria and many plants are designed =
to provide firm blower capacity for the maximum day loadings and total capacity for the
peak hour loading conditions. At this time additional blower capacity is not recommended
for the year 2020 improvements.

_—

Secondary Clarifiers

The secondary clarifiers were evaluated based on HRT, overflow rate, and solids loading
rate. The DOE guideline for secondary clarifier overflow rates is 600 to 800 gpd/sf for
average day, maximum month conditions. The DOE recommended maximum overflow rate
for peak hour conditions is 1,200 gpd/sf. In this case, since the sewer system isa
combined sewer system with storage provided by the Central CSO Regulator, the CSO
flows can be stored in the regulator and discharged to the treatment plant over an extended
period of time. For this reason, the allowable peak hour loading for the secondary clarifiers

was reduced to 900 gpd/sf to prevent the washout of solids during extended periods of high I
flow resulting from storm events. The total surface area required for 2020 is approximately
20,400 sf. =

The DOE standard for secondary clarifier solids loading under average day maximum
month conditions is up to 25 Ib/d-sf. At peak conditions, DOE lists a peak maximum loading
rate of 40 Ib/d-sf. The clarifier stress testing indicated that Secondary Clarifier No. 2 is

capable of handling at least 25 Ib/d-sf and probably higher loading rates. Secondary -
Clarifier No. 1, however, was capable of only 12 Ib/d-sf under test conditions. The areas
required to meet all solids loading criteria were less than the 7,600 sf required to meet the T

900 gpd/sf OFR sizing criteria. If the existing 85 foot diameter peripheral feed secondary
clarifier with the 12 foot sidewater depth was eliminated, the additional surface area
required for 2020 would be 14,700 square feet.

Gravity Thickener

DOE recommends 600-800 gpd/sf overflow rate for gravity thickeners. An overtlow rate of
700 gpd/sf has been used for this evaluation. Under 2020 future solids loadings, both with
and without nitrification the overflow rate is less than 300 gpd/sf and no additional gravity
thickening improvements are needed.

Comprehensive Sewer Plan Update Page 98



& |

If the grit removal is relocated upstream of the primary clarifier, the option of thickening
solids within the primary clarifier will also be available. If the grit removal was provided, the
gravity thickener would be maintained for backup service.

Dissolved Air Floatation Thickener

The DOE standard for solids loading rate to a DAFT with polymer addition is up to 2.5 Ib/hr-
sf. The surface area of the existing unit is 1,250 square feet. Under 2020 future loads, an
additional 750 sf would be required if BOD was removed or 500 sf if the plant is operated in
the nitrification mode. In either case, an additional unit would be required and should also
be provided for redundancy.

Anaerobic Digester

The EPA 503 regulations recommend a minimum 15-day SRT in anaerobic digesters to
meet Class B requirements. Under future flows, with BOD removal only, the SRT would be
33 days and with nitrification the SRT would be 28 days; well above the 15-day requirement.
The Water Environment Federation Manual of Practice recommends anaerobic digesters be
loaded at a maximurn of 140 Ib VSS/kei-d solids loading. Under future flows and loads, the
solids loading would be 80 Ib VSS/kef-d and 70 Ib VSS/kef-d with BOD removal and
nitrification, respectively; below the maximum loading of 140 Ib VSS/kcf-d. According to the
ENVision model, additional digester capacity is not anticipated under 2020 flows and loads.

The City reports hydraulic capacity of the digester is presently limited due to grit deposition
at the bottom and a scum layer at the top. Assuming a 30% reduction in available volume,
the available SRT would be 19 days for the year 2020 loadings. Additionally, there is limited
capacity to store solids when the existing primary digester s taken out of service for
cleaning. Presently during digester cleaning, Aeration Basin No. 4 is used as an aerobic
digester. A redundant unit process should be considered to alleviate the problems
associated with storing biosolids while cleaning the existing digester, and to ensure a
hydraulic capacity limitation does not exist in the future.

Solids Dewatering

Solids dewatering is currently performed via two (2) belt filter press. The City operates the
presses (based on daily operation of one belt filter press, 1,100 pph) for an average of 2.3
hours per day. Under 2010 flow conditions, the belt filter presses would be required to be
operated for 4.2 hours per day. Under 2020 flow conditions, the belt filter presses would be
required to be operated for 4.9 hours per day. The existing belt filter presses are adequate
and no additional dewatering improvements are needed.

Comprchensive Sewer Plan Update Page 99



DISINFECTION

Gaseous chlorine is presently used for disinfection of the effluent, followed by dechlorination
with sodium bisulfite. Due to the safety concerns over the storage of one ton gaseous
chlorine cylinders, the costs of complying with increasingly stringent hazardous materials
regulations governing the storage of gaseous chlorine, and the environmental benefits of
ultraviolet (UV) disinfection, the City of Mount Vernon decided to evaluate alternative
disinfection methods at the WWTP. UV disinfection alternatives are developed in the
following chapter.

If gaseous chlorine is eliminated, there would still be a need for chlorine for housekeeping
items such as algae control, odor control, and sludge bulking control. In this case a sodium
hypochlorite system could be provided for these needs.

EFFLUENT PumpP STATION

The existing effluent pump station is not sized to convey 2010 or 2020 peak hour flow rates
to the Skagit River. The pump station should be upgraded to maximize conveyance of
effluent from the WWTP. The parameter used to size pumps for the Effluent Pump Station
is the peak hour flow and the 100-year water surface elevation of the Skagit River.

QOUTFALL

A mixing zone study of the existing WWTP outfall was performed by Cosmopolitan
Engineering Group, Inc. in February 2000. This report notes that effluent, when tracked by
Rhodamine WT dye, was visibly trapped in a near-shore eddy. Mixing of the effluent and
ambient water occurred at the offshore boundary of the eddy. From this analysis, it was
determined that modifications to the existing outfall should occur. The flow parameters
used to design the outfall are:

Flow Condition Criteria
e Peak Hour Flow Hydraulic Capacity
e Maximum Day Flow Acute Mixing Zone Requirements
» Average Day Maximum Month Flow Chronic Mixing Zone Requirements

The outfall design also is affected by the NPDES permit limits and the water quality criteria
of the receiving water body.

Comprehensive Sewer Plan Update Page 100



Mixing zones as defined by Mount Vernon's NPDES permit:

Chronic Mixing Zone:

» Shall not exceed greater than 300 feet plus the water depth downstream, or 100
feet upstream;

» Shall not utilize greater than 25 percent of the river flow; and

e Shall not occupy greater than 25 percent of the river width.

Acute Mixing Zone:

» Shall not extend beyond 10 percent of the distance to the chronic mixing zone
boundary; and

» Shall not utilize greater than 2.5 percent of the river flow,

Water quality standards for toxicants:

Parameter Acute Criteria (yg/L) Chronic Criteria (ua/l)
Chilorine 19 1

Ammonia-N 8,314 1,877

Copper 4.61 3.47

Mercury 2.1 0.012

Lead 13.9 0.54

Silver 0.32 -

Zinc 35.4 32.3

To comply with the mixing zone and water quality criteria, a new or modified outfall will be
required. Prior to construction of this improvement, the City will be required to obtain

multiple permits. The following is a preliminary listing of anticipated permits/approvals for
outfall modifications:

Comprehensive Sewet Plan Update Page 101



Agency/Jurisdiction

Permit/Approval

U.S. Army Corps of Engineers1

WA Department of Fish and Wildlife

WA Department of Ecology

WA Department of Natural Resources

City of Mount Vernon

Dike District No. 3

Section 10/404 Permit

Biological Evaluation/Biological
Assessment

Hydraulic Project Approval
Priority Habitat Review

Waste Discharge Permit Review
(NPDES)2

Section 401 Water Quality Certification
Aguatic Use Authorization3

Shoreline Permit

Floodplain Review

Sensitive/Critical Area Review

SEPA

Dike Setback Variance

Fill and Grading Permit

Dike District Approval

2.
3.

The U.S. Army Corps of Engineers is now requlring a Biological Evaluation or Biological Assessment
for all projects requiring Corps approval. This will trigger consultation with the National Marine
Fisheries Service and the U.S. Fish and Wildlife Service. Chinook salmon, bull trout and bald eagle
are known to occur in the project vicinity and will mostly likely, after consultation with NMFS/USFWS,

be included in the BE/BA.

It is anticipated that the existing NPDES permit will require modification or a new NPDES permit may

be required.

Any project that is located on state-owned aquatic lands will require authorization from the WDNR,
The Skagit River at the outfall location is considered state-owned lands.

A detailed examination of the required permits and an estimated schedule for obtaining
permits is presented in Appendix .

Comprehensive Sewer Plan Vipdaie

Page 102



ODpOR CONTROL

Chiorine is presently injected in the incoming wastewater flow at Hazel Street and Harrison
Street. This has been relatively successful, but requires significant quantities of chlorine.
The chlorine is presently supplied from the gaseous chlorination system at the WWTP.
Typically, chlorine usage at the plant is:

Usage Approximate Chlorine Usage (ppd)
Disinfection 30
Odor Control 50 to 200
Process Control 1001
Maximum Day Usage 330

1. Process control is for filamentous control

In addition to reducing odor potential within the collection and conveyance system, odor
control at wastewater treatment facilities often includes treatment of odors in the gaseous
phase on site. This includes containment of the gases at the process locations (i.e. covers
on tankage where odors occur) or containment of odors within facilities with higher odor (i.e.
headworks building). Ventilation is provided to transfer the high odor air to odor treatment
units. These can consist of packed tower liquid scrubbers, activated carbon absorption, or
biological treatment with compost filters.

After UV disinfection at the WWTP is implemented, gaseous chlorination would eventually
be eliminated. Small chlorine requirements for process control would be met with
hypochlorite, but meeting high chlorine demands with hypochlorite solution would not only
be costly, but would require frequent deliveries with tanker trucks. For this reason, the City
may want to consider other options for reducing odor within the collection and conveyance
system, such as the use of calciumn nitrate.

The long range plan sheuld include the containment and treatment of odors at the process
locations with high odors. On September 19, 2000, operating staff were polled, and the unit
processes were ranked from high odor potential to a lesser odor potential as follows:

Process Odor Ranking (3.0 High, 1.0 Low)
Grit Removal System 3.0
Influent Pump Station 26
Primary Thickener 2.2
DAF Thickener 2.0
WAS Storage (Aeration Basin No. 4) 1.9

Comprehensive Sewer Plan Update Page 103



Process Odor Ranking (3.0 High, 1.0 Low)

Solids Handling Building 1.8
Aeration Basins 1.3
Biosolids Holding Tank 1.2
Primary Clarifier 1.1
Secondary Clarifier 1.0

This is representative of the odor potential experienced at many treatment facilities, with the
highest potential at the headworks, followed by solids handling processes, with other
processes contributing to a much less extent.

FACILITIES

Operations Building

The existing operations building will not be adequate for the expanding facilities. Additional
storage, expanded laboratory facilities, a records storage and archive room, and additional
office space will be necessary as the City grows.

Shop/Garage

The existing shop will not allow both the coliection system staff and WWTP staff to function

efficiently as the City grows. Additional garage space and storage will be required as the
City expands.

STAFFING

The existing WW TP staff will not be able to function efficiently as flows and workloads
increase over time. The EPA has provided guidance for estimating staffing for a typical
WWTP in the March 1973 publication of ‘Estimating Staffing for Municipal Wastewater
Treatment Facilities.! This estimation is general in nature and is affected by decisions such
as the amount of on-site laboratory analysis performed, equipment maintenance, and
effluent limits. A detailed breakdown of the calculation is provided in Appendix N.

Based on this estimation, the City of Mount Vernon Wastewater Treatment Plant will need
14 employees by 2010. The following summarizes the time line for staff addition:

Comprehensive Sewer Plan Updaie Page 104



Year Total Number Comments
of Staff

2000 10 Current

2003 11 Add Instrumentation/Electrical Staff

2004 12 Add Maintenance Staff

2007 13 Add Maintenance Staff

2010 14 Add Maintenance & Operations Staff
SUMMARY OF ANALYSES

The additional WWTP capacity required to meet 2010 and 2020 flows and loads are
summarized in Table 8-4 and Table 8-5, respectively.

Comprehensive Sewer Plan Update

Page 105



Table 8-4

Summary of Requirements to Meet 2010 Flows and Loads

Unit Process Existing BOD Nitrification
Capacity removal

Influent Pump Station (Firm Capacity)' 10.8mgd | 24.0mgd! | 24.0 mgd?
West Mount Vernon Pump Station (Firm 1.2 mgd 1.8 mgd 1.8 mgd
Capacity)
Headworks - Fine Screens and Grit Removal None 25.8 mgd? 25.8 mgd2
(Total Capacity Required)
Primary Clarifiers (Total Required Surface Area) 5,000 sf 8,300 sf2 8,300 sf2
Aeration Basins (Total Volume Required)3 1.5 MG 1.0 MG 2.2 MG
Blowers (Firm capacity not provided for peak 12,300 scfm | 5,600 scfm | 10,300 scfm
hour loads)
Secondary Clarifiers (Total Required Surface 5,675 sf 16,500 sf 16,600 sf
Area)®
Disinfection (Total Capacity Required)® Chlorine 25.8 mgd? | 25.8mgd?
Effluent Pump Station (Firm Capacity Required) 120mgd | 25.8mgd® | 25.8 mgd2
Outfall (Total Capacity Required) 120mgd | 25.8mgd2 | 25.8 mgd2
Graviy Thickener (Total Required Surface 380 sf 150 sf 150 sf
Area)
DAF Thickener (Total Required Surface Area)8 1,250 sf 1,500 sf 1,800 sf
Anaerobic Digester (Total Required Volume)® 103 kcf 78 kcf 82 kef

1. Hydrauiic capacity increased to 24 mgd to provide additionai CSC treatment capacily for Phase 2 CSO

improvements.

improvements.

VoNm G N

DAF thickener is designated for WAS thickening.
capacity (V2.1 kef).

Hydraulic capacily increased to 25.8 mgd to provide additional CSO trealment capacity for Phase 2 CSO

Existing aeration basin volume includes Aeration Basin No. 4, currently designated as an aerobic digester.
With coarse bubbie diffusers repiaced with fine bubbie diffusers.
Existing secondary clarifiers include two 85-foot-diameter units, one of which is a peripheral feed unit with an
11-foot sidewater depih. it is anlicipated that the 11-foot sidewater depth unit wouid be taken out of service.
Chlorine disinfection is to be replaced by UV disinfection.

Gravity thickener is designated for primary siudge thickening.

Due to the grit buildup and a scum fayer in the digester, this is based on only 70% of the 103 kcf is availabie

Comprehensive Sewer Plan Update

Puage 106




Table 8-5

Summary of Requirements to Meet 2020 Flows and Loads

Unit Process Existing BOD Nitrification
Capacity removal

Influent Pump Station (Firm Capacity)? 10.8 mgd 24,0 mgd! | 24.0 mgd?
West Mount Vernon Pump Station (Firm 1.2 mgd 1.8 mgd 1.8 mgd
Capacity)
Headworks - Fine Screens and Grit Removal None 25.8 mgd? 25.8 mgd?
(Total Capacity Required)
Primary Clarifiers {Total Required Surface 5,000 sf 10,100 sf2 10,100 sf2
Area)
Aeration Basins (Total Volume Required)3 1.5 MG 1.2 MG 2.7 MG
Blowers# 12,300 sefm | 6,800 scfm | 12,500 scfm
Secondary Clarifiers (Total Required Surface 5,675 sf 21,000 sf 21,000 sf
Area)?
Disinfection (Total Capacity Required)® Chilorine 25.8mgd? | 25.8 mgd?
Effluent Pump Station (Firm Capacity 12.0 mgd 25.8mgd2 | 25.8 mgd?
Required)
Outfall (Total Capacity Required) 12.0 mgd 25.8mgd2 | 25.8 mgd?
Gravig Thickener (Total Required Surface 380 sf 200 sf 200 sf
Area)
DAF Thickener (Total Required Surface Area)8 1,250 sf 2,000 sf 1,750 st
Anaerobic Digester (Total Required Volume)9 103 kcf 102 kcf 99 kcf

1. Hydraullc capacity increased lo 24 mgd to provide additional CSO trealment capacity for Phase 2 CSO

improvements.

improvements.

Hydraulic capacity increased to 25.8 mgd fo provide additional CSO treatment capacily for Phase 2 CSO

Existing aeration basin volume Inciudes Aeration Basin No. 4, currently designated as an aerobic digester.

CEND ma@ P

Coarse bubbie diffusers repiaced with fine bubbie diffusers, firm capacity not provided for peak hour loads.
Existing secondary clarifiers include two 85-foot-diameter units, one of which is a peripherai feed unit with an
11-fool sidewater depth. I is anticipated that the 11-fool sidewater depth unit would be taken out of service,
Chiorine disinfection is to be repiaced by UV disinfeclion.

Gravity thickener is designated for primary biosolids thickening.

DAF thickener is designated for WAS thickening.

Due to the grit bulldup and a scum layer in the digester, this is based on only 70% of the 103 kef is available
capacily (72.1 kcf).

Comprehensive Sewer Plan Update

Page 107




9. WASTEWATER TREATMENT PLANT ALTERNATIVES

Alternatives for unit processes identified deficient in Chapter 8 were developed based on
future flows and loads, for years 2010 and 2020. Alternatives developed also were based
on assuming that nitrification will eventually be required, as determined in Chapter 8. The
following chapter makes recommendation for the preferred alternatives to meet future flows
and loads.

HYDRAULICS

The existing hydraulics of the wastewater treatment plant were presented in Figure 7-1. As
noted in Chapter 7, the existing oxidation tower and oxidation tower pump station were